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For the sample ~ Samples cut from multilayer slabs (ceramic layer, resin and fiber glass) 100 x 300 x 0,35 cm ‘
marked: marked “LAMINAM 3+°

ASTM C 648 — 2004 (2009) - Breaking Strength of Ceramic Tile

OPERATIVE FEATURES

-Length of the sides of the triangular support used in testing (mm): 76.2

-Range of the gage used (N): 0-8,829
-Number of specimens in the sample: 10
RESULTS

- Average breaking strength ) 260,0 Ibf - (1158 N)

(*) Rupture of ceramic layer

Prof, Epg’ Gisfgig Timellini
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The results reported relate only to the samples tested. No responsibility is taken for the accuracy of the sampling unless it is done under
our own supervision. The reproduction of this test report is only authorized in the form of a complete photographic facsimile. Our written
approval is necessary for any partial reproduction. This test report consists of 1 pages, this cover included.
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